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Hypertensive Urgency Panel [1519] 
    Purpose: As needed management of systolic hypertensive episodes greater than 160 mmHg.  

Not intended for the management of hypertensive emergencies.  
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  Nursing 
         

  Nursing 
         

  [X] Vital signs  Routine, Every 15 min 
Special Instructions: Confirm blood pressure measurement. 
Non-pharmacologic interventions to be completed prior to 
remeasurement: Turn off lights and TV in patient room, 
Remove external stressors, If blood pressure is elevated after 
third measurement, implement as needed pharmacologic 
therapies as ordered or call prescriber for orders if needed. 

  [X] Notify Physician  Routine, Until discontinued, Starting S, Confirmed blood 
pressure greater than 160 mmHg. Special Instructions: If 
patient remains hypertensive 2 hours after pharmacologic 
intervention, notify prescriber for alternate orders. 

       
  IV Fluids 
         

  Medications 
         

  Once 
         

  [ ] labetalol (NORMODYNE,TRANDATE) injection - Select 
an alternative agent if heart rate is LESS than 55 BPM 

 10 mg, intravenous, once, For 1 Doses 
Systolic Blood Pressure GREATER than 160 mmHg.  
Administer at 2 
Mg/minute. Select an alternative agent if heart rate is LESS 
than 55 BPM 

  [ ] hydrALAZINE (APRESOLINE) injection - Use alternative 
therapy if patient is tachycardic (GREATER than 100 
BPM) 

 10 mg, intravenous, once, For 1 Doses 
Systolic Blood Pressure GREATER than 160 mmHg.  Use 
alternative therapy if patient is tachycardic (GREATER than 
100 BPM) 
HOLD parameters for this order:  
Contact Physician if:  

       
  PRN 
         

  [X] labetalol (NORMODYNE,TRANDATE) injection - Select 
an alternative agent if heart rate is LESS than 55 BPM 

 10 mg, intravenous, every 6 hours PRN, high blood pressure, 
Systolic Blood Pressure GREATER than 160 mmHg 
Administer at 2 mg/minute. Select an alternative agent if heart 
rate is LESS than 55 BPM. 

  [X] hydrALAZINE (APRESOLINE) injection - Use alternative 
therapy if patient is tachycardic (GREATER than 100 
BPM) 

 10 mg, intravenous, every 6 hours PRN, high blood pressure, 
Systolic Blood Pressure GREATER than 160 mmHg 
Use alternative therapy if patient is tachycardic (GREATER 
than 100 BPM) 
HOLD parameters for this order:  
Contact Physician if:  

       
  Labs 
         

  Cardiology 
         

  Imaging 
         

  Other Studies 
         

  Respiratory 
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  Rehab 
         

  Additional Orders 
         

   

 


